AIC

LITHIUM ION BATTERY SAFETY TESTING REPORT

Trend Power Technology Private Limited Taiwan Branch

5F, No. 656, Sec.2, Bade Rd., Hukou Township, Hsinchu County, 30348, Taiwan

Applicant:
Tel: +886-3-569-5916; E-mail: TP_Certification@TrendPower.com.tw
Website: http://www.advancedenergysolution.com.tw/
Trend Energy Technology Co., Ltd.
Manufacturer:
4F, No.656, Sec.2, Bade Rd., Hukou Township, Hsinchu County, 30348, Taiwan
Product: Rechargeable Li-ion Battery Pack
Model: SRM-003-35SD
Rating: 36 Vdc, 6.7 Ah, 242 Wh

Test method & Criterion

UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS
GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7/Amend.1

Appearance

Plastic enclosure

Verification Issuing Office

Name

AnTek Certification Inc.
No. 21, Gongjian Rd. Keelung, 20647 Taiwan
Tel: +886-2-2452-2256; Website: www.atclab.com.tw;

E-mail: atc@atclab.com.tw

Date Received

Jun. 06, 2023

Test Performed Date:

Jun. 08, 2023 — Aug. 04, 2023

Conclusion:

The sample has passed the test items of UN 38.3

Date of Issued:

Aug. 09, 2023

Comment:

Internal cell source: SAMSUNG SDI / INR18650-35E
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TEST ITEMS

No. Name of Test Items Conclusion Remark
T1. Altitude Simulation Passed --
T2. Thermal Test Passed -
T3. Vibration Passed --
T4. Shock Passed --
T5. External Short Circuit Passed -

Impact N/A --
T6.

Crush N/A --
T7. Overcharge Passed -
T8. Forced Discharge N/A --

Ambient Temperature: 22.3 °C ~ 23.7 °C
Ambient Humidity: 51% ~ 59%

Test Environment Condition

General remarks
The report relates only to the object tested and uncertainty of measurement will not be evaluated.

This report shall not be reproduced, except in full, without the written approval of the Issuing testing laboratory.
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SAMPLES FOR TYPE TESTS:

Test Number

Cell / Battery Type

Test Samples

] Primary Cells

Ten cells in undischarged states

Ten cells in fully discharged states

[] Primary Batteries (Small
Type)

Four batteries in undischarged states

Four batteries in fully discharged states

[] Primary Batteries (Large
Type)

Four batteries in undischarged states

Four batteries in fully discharged states

[] Rechargeable Cells

Five cells at first cycle, in fully charged states

=T Five cells after 25 cycles ending in fully charged states
[] Single Cell type Battery Five cells at first cycle, in fully charged states
Five cells after 25 cycles ending in fully charged states
X] Rechargeable Batteries Four batteries at first cycle, in fully charged states
(Small Type) Four batteries after 25 cycles ending in fully charged states
[] Rechargeable Batteries Two batteries at first cycle, in fully charged states
(Large Type) Two batteries after 25 cycles ending in fully charged states
] Primary cells Five cells in undischarged states
Five cells in fully discharged states
[ ] Component cells of Five cells in undischarged states
primary batteries Five cells in fully discharged states
6 [ ] Rechargeable cells Five cells at first cycle at 50% of the design rated capacity
Five cells after 25 cycles ending at 50% of the design rated
capacity
[ ] Component cells of Five cells at first cycle at 50% of the design rated capacity
rechargeable batteries Five cells after 25 cycles ending at 50% of the design rated
capacity
X] Rechargeable Batteries Four batteries at first cycle, in fully charged states
(Small Type) Four batteries after 25 cycles ending in fully charged states
T [] Rechargeable Batteries Two batteries at first cycle, in fully charged states
(Large Type) Two batteries after 25 cycles ending in fully charged states
[] Primary cells Ten cells in fully discharged states
[] Primary component cells | Ten cells in fully discharged states
T8 [] Rechargeable cells Ten cells, at first cycle in fully discharged states

Ten cells after 25 cycles ending in fully discharged states

[] Rechargeable component

Ten cells, at first cycle in fully discharged states
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Ten cells after 25 cycles ending in fully discharged states
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T1: Altitude Simulation

Test procedure:

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient

temperature (20 £ 5 °C).

Requirement:

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries

at fully discharged states.

Results:
Before Test After Test
Open- Open- Mass | Residual
Sa;ln;)Ie Sgtr:i)ele Mass (g) Circuit Mass (g) Circuit Loss Voltage Phenomenon
9) | voltage 9 | voltage | (%) (%)
V) V)

01 A 1434.0 40.87 1433.5 40.85 0.03 99.95 (0]
02 A 1438.0 40.87 1437.5 40.85 0.03 99.95 (0]
03 A 1435.0 40.87 1435.0 40.85 0.00 99.95 (0]
04 A 1435.0 40.87 1435.0 40.85 0.00 99.95 (0]
05 B 1434.0 41.32 1433.5 41.21 0.03 99.73 (0]
06 B 1434.5 41.32 1434.0 41.23 0.03 99.78 (0]
07 B 1434.5 41.32 1434.5 41.24 0.00 99.81 (0]
08 B 1434.0 41.32 1434.0 41.23 0.00 99.78 (0]

Sample state:

A — Battery at first cycle, in fully charged states.

B — Battery after 25 cycles ending in fully charged states.

Phenomenon:

L — Leakage; V — Venting; D — Disassembly; R — Rupture; F — Fire.

O - No leakage, no venting, no disassembly, no rupture and no fire.
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T2: Thermal Test

Z 3 Testi g
LA 2067

Test procedure:

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2 °C, followed
by storage for at least six hours at a test temperature equal to - 40 £ 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after
which all test cells and batteries are to be stored for 24 hours at ambient temperature (20 + 5 °C). For large cells

and batteries the duration of exposure to the test temperature extremes should be at least 12 hours.

Requirement:

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries

at fully discharged states.

Results:
Before Test After Test
Open- Open- Mass | Residual
Sa;ln;)Ie Sgtr:i)ele Mass (g) Circuit Mass (g) Circuit Loss Voltage | Phenomenon
9 | voltage 9 | voltage | (%) (%)
V) V)

01 A 1433.5 40.85 1433.5 40.57 0.00 99.31 O
02 A 1437.5 40.85 1437.0 40.56 0.03 99.29 O
03 A 1435.0 40.85 1434.5 40.57 0.03 99.31 0
04 A 1435.0 40.85 1434.0 40.57 0.07 99.31 O
05 B 1433.5 41.21 1433.5 40.76 0.00 98.91 O
06 B 1434.0 41.23 1434.0 40.77 0.00 98.88 O
07 B 1434.5 41.24 1434.0 40.77 0.03 98.86 O
08 B 1434.0 41.23 1433.5 40.77 0.03 98.88 O

Sample state:

A — Battery at first cycle, in fully charged states.

B — Battery after 25 cycles ending in fully charged states.

Phenomenon:

L — Leakage; V — Venting; D — Disassembly; R — Rupture; F — Fire.

O - No leakage, no venting, no disassembly, no rupture and no fire.
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T3: Vibration

Test procedure:

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in such
a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for
a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the directions of

vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12 kg

(cells and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the frequency

is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude
is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of 2 gn
occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the frequency is increased to 200
Hz.

Requirement:

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in
its third perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure. The

requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.

Results:
Before Test After Test
Open- Open- Mass | Residual
Sa;lnfle Sgtr::);e Mass (g) Circuit Mass (g) Circuit Loss Voltage Phenomenon
9 | voltage 9 | voltage | (%) (%)
(V) (V)
01 A 1433.5 40.57 1433.0 40.48 0.03 99.78 o]
02 A 1437.0 40.56 1437.0 40.46 0.00 99.75 (0]
03 A 1434.5 40.57 1433.5 40.47 0.07 99.75 (0]
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Before Test After Test
Open- Open- Mass | Residual
Sa'T;)Ie Sgtn;{:»ele Mass (g) Circuit Mass (g) Circuit Loss Voltage Phenomenon
g Voltage g Voltage (%) (%)
V) V)

04 A 1434.0 40.57 1433.5 40.48 0.03 99.78 (0]

05 B 1433.5 40.76 1432.5 40.74 0.07 99.95 (0]

06 B 1434.0 40.77 1433.5 40.74 0.03 99.93 0]

07 B 1434.0 40.77 1433.5 40.74 0.03 99.93 0]

08 B 1433.5 40.77 1433.5 40.74 0.00 99.93 (0]
Sample state:
A — Battery at first cycle, in fully charged states.
B — Battery after 25 cycles ending in fully charged states.
Phenomenon
L — Leakage; V — Venting; D — Disassembly; R — Rupture; F — Fire.
O - No leakage, no venting, no disassembly, no rupture and no fire.
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T4: Shock

Test procedure:

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support

all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50 gn and

pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries. The formulas

below are provided to calculate the appropriate minimum peak accelerations.

Battery Minimum peak acceleration Pulse duration

150 gnor result of formula

| 100850 \
"llll mass” ) 6 ms

Small batteries Acceleration(g,) =

whichever 1s smaller

50 g or result of formula

Acceleration(g, )= || h
1k'lf.rzf:l's.::“ )

i 30000 ‘

Large batteries 11 ms

whichever 1s smaller

? Mass is expressed in kilograms.

The relationship between minimum peak acceleration and mass is illustrated in Figure 38.3.4.1 for small

batteries and Figure 38.3.4.2 for large batteries.
Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in the
negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a total of 18

shocks.

Requirement:

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at

fully discharged states.
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Results:
Before Test After Test
Open- Open- Mass | Residual
Sa'T;)Ie Sgtn;{:»ele Mass (g) Circuit Mass (g) Circuit Loss Voltage Phenomenon
g Voltage g Voltage (%) (%)
V) V)

01 A 1433.0 40.48 1433.0 40.38 0.00 99.75 (0]
02 A 1437.0 40.46 1437.0 40.36 0.00 99.75 (0]
03 A 1433.5 40.47 1433.0 40.37 0.03 99.75 O
04 A 1433.5 40.48 1433.5 40.38 0.00 99.75 (0]
05 B 1432.5 40.74 1432.0 40.71 0.03 99.93 (0]
06 B 1433.5 40.74 1433.0 40.71 0.03 99.93 (0]
07 B 1433.5 40.74 1433.5 40.72 0.00 99.95 o]
08 B 1433.5 40.74 1433.0 40.71 0.03 99.93 o]

Sample state:

A — Battery at first cycle, in fully charged states.

B — Battery after 25 cycles ending in fully charged states.

Phenomenon:

L — Leakage; V — Venting; D — Disassembly; R — Rupture; F — Fire.

O - No leakage, no venting, no disassembly, no rupture and no fire.
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T5: External Short Circuit

Test procedure:

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and
design of the cell or battery and should be assessed and documented. If this assessment is not feasible, the
exposure time shall be at least 6 hours for small cells and small batteries, and 12 hours for large cells and large
batteries. Then the cell or battery at 57 + 4 °C shall be subjected to one short circuit condition with a total external

resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case temperature
has returned to 57 £ 4 °C, or in the case of the large batteries, has decreased by half of the maximum temperature
increase observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Requirement:

Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and there is no

disassembly, no rupture and no fire during the test and within six hours after the test.

Results:
Sample External Highest o External
No Sample State Temperature (°C) Initial Voltage(V) resistance(mQ) Phenomenon
01 A 57.6 40.38 82.37 O
02 A 57.8 40.36 83.02 0]
03 A 57.6 40.37 80.18 (0]
04 A 57.8 40.38 81.27 (0]
05 B 57.6 40.71 80.73 O
06 B 57.6 40.71 82.14 O
07 B 57.5 40.72 81.51 (0]
08 B 57.5 40.71 81.33 (0]
Sample state:
A — Battery at first cycle, in fully charged states.
B — Battery after 25 cycles ending in fully charged states.
Phenomenon:
L — Leakage; V — Venting; D — Disassembly; R — Rupture; F — Fire.
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Sample External Highest - External
No Sample State Temperature (°C) Initial Voltage(V) resistance(mQ) Phenomenon
O - No leakage, no venting, no disassembly, no rupture and no fire.
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Z 3 Testi g
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T7: Overcharge

Test procedure

The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The

minimum voltage of the test shall be as follows:
(a) when the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the
test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) when the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

Requirement

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within

seven days after the test.

Results:
Samole During Test
Nc? Sample State Phenomenon
Charge Current Charge Voltage
01 A 6.4 A 50.64 V (0]
02 A 6.4 A 50.64 V (0]
03 A 6.4 A 50.64 V (0]
04 A 6.4 A 50.64 V (0]
05 B 6.4 A 50.64 V (0]
06 B 6.4 A 50.64 V (0]
07 B 6.4 A 50.64 V (0]
08 B 6.4A 50.64 V (0]
Sample state:
A — Battery at first cycle, in fully charged states.
B — Battery after 25 cycles ending in fully charged states.
Phenomenon:
D — Disassembly; F — Fire; O - No disassembly and no fire.
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